
2017 Small Parts List

 B  Nur auf Bestellung, Verfügbarkeit+Preis+Liefertermin auf Anfrage / Seulement sur commande, disponibilité+prix+date livraison sur demande

PART # DESCRIPTION

Qty per 

Bike   

Derailleur Hangers

109834UAT 1906000330 Bearing type frames, Slayer, Switch, Element, SXC, 04-09 all Vertex 1

180510RUX B Bolt for 109195LOW; 109834UAT; 180304UAT; 1808095AST 1

1098095AST 1906000430 2009-11 Vertex RSL, 2011-13 Vertex alloy, Altitude carbon , Altitude/Element 26", Thunderbolt 1

180237RUX 1906000450 Bolt for 1098095AST hanger (replaced by 180510RUX on Thunderbolt) 1

1092020 1906000550 2011+ Slayer, 2012+ Element 29er, 2013 Instinct, 2012+ Vertex RSL sherpa/ Pipeline 1

1093002 1906002170 2011+ Slayer, 2012+ Element 29er, 2013 Instinct, 2012+ Vertex RSL Direct Mount, Thunderbolt through-axle/Pipeline 1

180487AST-010 1906000490 Hanger bolt for 1092020 and 1093002 (for alloy seat stays only) 1

180487AST-012 1906002406 Hanger bolt for 1092020 and 1093002 (for carbon seat stays only) 1

1096069IDL B 2017+ Blizzard (open dropout models) 1

1095070KIS 1906002310 2015+ Blizzard (through axle models only), Suzi Q alloy 1

1099020UAT 1906000460 Slayer SS left hanger 1

1099022UAT B Slayer SS Saint hanger 1

1099021UAT 1906000470 Slayer SS regular hanger 1

1098009AST 1906000510 2008-09 Flatline regular hanger 1

1098010AST 1906000520 2008-09 Flatine Saint hanger 1

180901AST 1906000530 Flatline WC 1

180304UAT 1906000360 2005-2006 RMX 1

1097116UAT 1906000370 2007 RMX left hanger 1

1097117UAT 1906000380 2007RMX standard right hanger 1

1097118UAT 1906000390 2007 RMX Saint hanger 1

109038UAT 1906000350 Single speed plate for Flow DJ 1

109037UAT 1906000340 Flow DJ horizontal hanger 1

1091037ASV B Flow 2011+ 1

180219MET B Bolt for hanger and single speed plate Flow DJ 1

109195LOW 1906000320 Flow regular hanger 1

180424CAR B 2009 Hammer 1

109161AST B 2009-2010 Sporthartails, Reapers, Edge 20 &24 1

109169MEK 1906000440 26 & 29er Sport Hardtails, Lakeshore, RC 10,30,50 Metro,Whistler 5,10,30, Blizzard -10 1

1091038AST B Edge 20/24 1

1094038 B 2014 Edge 20/24 1

109187PUL B Solo CXR, CXD, CX, 2009 Metro, Whistler 50 1

109253CAR 1906000400 Solo CXR Custom frame 1

109259COL 1906000410 Solo AL70 includes bolt 1

109844CAR B 2006 Solo 50 CR & ST   70 1

109845MEK B 2006 Solo 10 30 50 1

109846EA 1906000420 2007 Solo Team 1

109179MEK 1906000540 Solo RSL, Prestige 1

1093004IDL B 2013 Solo RSL 1

1093005IDL B 2013 Prestige 1

180432XPA B Solo 90 SSL horizontal drop out 1

180364GRO B Solo LE & Prestige 30 CR LE 2009 1

109992MAR B 2009 Oxygen, 2008 Solo Team 1

180089UAT 1906000300 Older hardtails, bushing type frames, all ETS, Solo Team CXR 1

180087RMB 1906000310 Turbo / Rail 1

180010FBY B Bolts for 180087RMB / 180089UAT (2) 2

1095092 1906002570 Maiden standard hanger 1

1094018 1906002580 Maiden direct mount hanger 1

1097132 1906002940 2017 SUZI Q - 2017 ELEMENT_2017 SLAYER  REAR DER. HANGER, INT. LH THREAD, STANDARD MOUNT 1

3227002 1906002930 2017 SUZI Q - 2017 ELEMENT-2017 SLAYER  REAR DER. HANGER, INT. LH THREAD, SHIMANO DIRECT MOUNT 1

3227001 1906002950 HANGER BOLT, EXT 16MM LH THREAD, AL6061-T6, HARD BLACK ANO. 1

Seat Collars

165040RMB 1906000580 Vertex TSC collar 30.6mm black 1

180017FBY B Bolt for CNC collars 1

180359FBY 1906001970 Flatline Bolt for seat collar 1

165123JDM 1906000590 Steel Hardtails QR  30.0mm black 1

165141JDM 1906000600 QR collar black 31.8mm for all AL Bikes and ELTSC 1

165386KL 1906000610 Switch/RMX QR 34.9mm 1

165377PR 1906000620 Altitude RSL QR custom lever 1

165325MAR 1906000630 Vertex RSL 2009-2011 collar 30.9mm 1

3655001SOT B 34.9mm seat collar 1

3655003SOT B 34.9mm quick release 1

3655002SOT B 31.8mm seat collar for Vertex 1

3655004SOT B 31.8mm quick release for Vertex 1

165369DYN B Prestige/Solo RSL collar 34.9mm 1

3653030IDL B 2013 Solo RSL collar 1

180570DYN B Bolt for 165369DYN 1

165374JDM 1906000640 Element RSL/MSL QR 34.9mm 1

165376 1906000650 Element RSL collar rubber bootie 1

165383 1906000660 Element MSL QR rubber bootie 1

3652022SOT 1906000670 Vertex RSL 29" 31.8mm 1

165382JDM B Altitude Alloy QR 34.9mm 1

165020KL B Road collar 31.8mm 1

11.05.2017

Preise in Sfr / prix en Sfr

Peisänderungen vorbehalten - sous réserve de changements de prix

CHRIS sporsts | Murgtalstrasse 18 | 9542 Münchwilen | www.chrissports.ch 1



2017 Small Parts List

 B  Nur auf Bestellung, Verfügbarkeit+Preis+Liefertermin auf Anfrage / Seulement sur commande, disponibilité+prix+date livraison sur demande

PART # DESCRIPTION

Qty per 

Bike   

Direct Mount Front Derailleur  Kits

1091042PMG B Front derailleur anti-chaindrop plate, Shimano 2spd 1

180473AST 1906002350 Front derailleur spacer, slotted, for Shimano 2spd & 3spd 1

180565FBY-018 B Screw, stainless steel, flat c'sunk socket, M5 x 0.8, L:16 2

180049FAB 1906001210 M8 flat washer 2

1813410RMB 1906002510 Complete Shimano F Der Kit 2 spd 1

180473OVT B Front derailleur spacer, for SRAM 2spd & 3spd 1

180574FBY B Screw, steel, dome head socket, zinc plt'd, M5 x 0.8, L:20 2

1813411RMB 1906002520 Complete SRAM F Der Kit 1

1091040PMG B Front derailleur anti-chaindrop plate, Shimano 3spd 1

180573PMG B Front derailleur spacer, slotted, for Shimano 2spd & 3spd 1

180565FBY-018 B Screw, stainless steel, flat c'sunk socket, M5 x 0.8, L:16 2

1813412RMB B Complete Shimano F Der Kit 3 spd 1

Slayer Front  Derailleur Kits

1091019AST B E-Type F der plate bolt on for Shimano 1

180473AST 1906002350 E-Type F der slot spacer 1

180474AST-016 B M5 x 16mm flathead screw 1

180474AST-010 B M5 x 10mm flathead screw 2

1813417RMB B Complete Shimano F Der Kit 1

1091028 B E-Type F der plate bolt on for SRAM 1

180474AST-016 B M5 x 16mm flathead screw 1

180474AST-010 B M5 x 10mm flathead screw 2

1813418RMB B Complete SRAM F Der Kit 1

Thunderbolt MSL Front  Derailleur Kits

1095066 1906002960 2015 Thunderbolt front derailleur adapter plate, 3spd 1

1091040PMG B Front derailleur anti-chaindrop plate, Shimano 3spd 1

180472-012 B Flat head C'sunk socket screw, M5-0.8 x 12mm, A4/316 stainless steel 1

180472-014 B Flat head C'sunk socket screw, M5-0.8 x 14mm, A4/316 stainless steel 1

180574-018 B Dome head screw, M5x18mm, zinc plated 1

180473AST 1906002350 Front derailleur spacer, slotted, for Shimano 2spd & 3spd 1

1815501RMB 1906002530 Complete Shimano Mechanical F Der Kit 1

1095066 1906002960 2015 Thunderbolt front derailleur adapter plate, 3spd 1

1091040PMG B Front derailleur anti-chaindrop plate, Shimano 3spd 1

180472-014 B Flat head C'sunk socket screw, M5-0.8 x 12mm, A4/316 stainless steel 1

180472-022 B Flat head C'sunk socket screw, M5-0.8 x 14mm, A4/316 stainless steel 1

180574-018 B Dome head screw, M5x18mm, zinc plated 1

180473AST 1906002350 Front derailleur spacer, slotted, for Shimano 2spd & 3spd 1

1815502RMB 1906002540 Complete Shimano Di2 F Der Kit 1

1095066 1906002960 2015 Thunderbolt front derailleur adapter plate, 3spd 1

180573PMG B Front derailleur spacer, for SRAM 2spd & 3spd 1

180574-014 B Dome head screw, M5x14mm, zinc plated 1

180574-018 B Dome head screw, M5x18mm, zinc plated 1

180574-022 B Dome head screw, M5x22mm, zinc plated 1

1815503RMB B Complete SRAM Mechanical F Der Kit 1

Titanium Bolt Kit

180523-012 B Screw, titanium, csunk, M6 x 1.0, L:12 (Replaces 180566FBY-012 on all models) 7

180524-016 B Screw,titanium, csunk, M8 x 1.25, L:16 (Replaces 180567FBY-016 on all models) 1

1814462RMB B Titanium Bolt Kit

O-Ring Kit

1814455RMB B O-Ring Kit for ABC Pivot Bikes (Qty:40 of 180543, enough for 5 bikes)  

11.05.2017

Preise in Sfr / prix en Sfr

Peisänderungen vorbehalten - sous réserve de changements de prix

CHRIS sporsts | Murgtalstrasse 18 | 9542 Münchwilen | www.chrissports.ch 2



2017 Small Parts List

 B  Nur auf Bestellung, Verfügbarkeit+Preis+Liefertermin auf Anfrage / Seulement sur commande, disponibilité+prix+date livraison sur demande

PART # DESCRIPTION

Qty per 

Bike   

Frame Part Kits

Altitude

Altitude, Instinct, and Pipeline 2016+

181063ABI 1906000750 Sealed cartridge bearing 2

1813400RMB B Bearing Kit
180630 1906002200 Stainless thru bolt, 8mm csunk head, custom (fwd. shk mount) 1

180463AST-021 1906001070 Alloy L-bolt (keyed), OD:12, L:21, M6 thread 2

180466AST-070 1906000990 M8 x 70 mm main pivot bolt 1

180476AST 1906001120 Counter sunk washer for M6 screw 3mm thick 5

180491PMG 1906001000 Alloy thru bolt, OD:12, L:21, M6 thread 2

180496PMG 1906001020 Alloy thru bolt, csunk head, OD:10, L:85, M6 thread (rr. shk mount) 1

180566FBY-012 1906001190 Screw, steel, csunk, M6 x 1.0, L:12 7

180567FBY-016 1906001200 Screw, steel, csunk, M8 x 1.25, L:16 1

180499PMG-B 1906001110 Bearing Cap - OD28 for M8 screw 1

180545 1906001040 Conical washer 12mm ID x 3.0mm thick 2

1813407RMB B Hardware Kit

180543 1906001090 O-Ring 20mm ID 12

180572 1906001100 O-Ring ID:14mm, W:1.5mm, Nitrile Rubber 1

1804016IGS 1906002330 IGUS bushing, sleeve, ID:12, OD:14, L:15 2

1806005IGS B Bushing J3FM 8

1805444IGS 1906001050 Igus angular contact bearing 4

180490SOT 1906001130 Alloy conical ABC washer, ID:12, L:2.65 4

1805137 B Countersunk 90° 69.5mm bolt 1

1805138 B Top link washer 6

1805139 B Top link washer, countersunk 1

1816514RMB B Maintenance Kit

1816515RMB B Complete Service Kit

Altitude, Instinct, and Pipeline 2016+ Individual Parts

180448AST 1906001600 Dropout Nut RH 12 x 142mm Shimano 1

180522 1906001080 Rubber O-Ring for shock pin 4

180628 1906002220 Flip Chip, Inner 2

180629 1906002230 Flip Chip, Outer 2

1092019PMG 1906002240 Alloy internal cable stop plug 1

1093000 1906002250 Top tube cable port rubber guide 1

1093001 1906002260 Cable stop rubber plug 2

1805136 B Grease port top link 95mm 90° 1

111989FOX 1906002190 Custom shock insert 2

180487AST-010 1906000490 M6 x 10mm flathead screw 1

180487AST-012 1906002406 Stainless steel screw, low shoulder, custom, M6 x 1.0, L12 1

180571FBY B Set screw, flat point, M4 x 0.7, L:5 1

Altitude and Instinct BC2 Retrofit Link Kit Parts

1805137 B Countersunk 90° 69.5mm bolt 1

1806005IGS B Bushing J3FM 8

1805136 B Grease port top link 95mm 90° 1

1805138 B Top link washer 6

1805139 B Top link washer, countersunk 1

180543 1906001090 O-Ring 20mm ID 8

1815412RMB 1906002500 Complete Retrofit Kit

11.05.2017

Preise in Sfr / prix en Sfr

Peisänderungen vorbehalten - sous réserve de changements de prix

CHRIS sporsts | Murgtalstrasse 18 | 9542 Münchwilen | www.chrissports.ch 3



2017 Small Parts List

 B  Nur auf Bestellung, Verfügbarkeit+Preis+Liefertermin auf Anfrage / Seulement sur commande, disponibilité+prix+date livraison sur demande

PART # DESCRIPTION

Qty per 

Bike   

Altitude and Instinct 2013-2015

181063ABI 1906000750 Sealed cartridge bearing 2

1813400RMB B Bearing Kit

180630 1906002200 Stainless thru bolt, 8mm csunk head, custom (fwd. shk mount) 1

180463AST-021 1906001070 Alloy L-bolt (keyed), OD:12, L:21, M6 thread 2

180466AST-070 1906000990 M8 x 70 mm main pivot bolt 1

180476AST 1906001120 Counter sunk washer for M6 screw 3mm thick 5

180491PMG 1906001000 Alloy thru bolt, OD:12, L:21, M6 thread 2

180496PMG 1906001020 Alloy thru bolt, csunk head, OD:10, L:85, M6 thread (rr. shk mount) 1

180566FBY-012 1906001190 Screw, steel, csunk, M6 x 1.0, L:12 7

180567FBY-016 1906001200 Screw, steel, csunk, M8 x 1.25, L:16 1

180499PMG-B 1906001110 Bearing Cap - OD28 for M8 screw 1

180545 1906001040 Conical washer 12mm ID x 3.0mm thick 2

1813407RMB B Hardware Kit

180543 1906001090 O-Ring 20mm ID 8

180572 1906001100 O-Ring ID:14mm, W:1.5mm, Nitrile Rubber 1

1804016IGS 1906002330 IGUS bushing, sleeve, ID:12, OD:14, L:15 2
1805444IGS 1906001050 Igus angular contact bearing 12

180490SOT 1906001130 Alloy conical ABC washer, ID:12, L:2.65 4

180492PMG 1906001010 Alloy thru bolt, csunk head, OD:12, L:68, M6 thread (TT pivot) 1

180493PMG 1906001140 Alloy conical ABC washer, ID:10, L:3.35 6

180494PMG 1906001150 Alloy conical ABC washer, csunk, ID:10, L:3.35 1

1813408RMB B Maintenance Kit

1813409RMB B Complete Service Kit

Altitude and Instinct 2013-2015 Individual Parts

180448AST 1906001600 Dropout Nut RH 12 x 142mm Shimano 1

180522 1906001080 Rubber O-Ring for shock pin 4

180628 1906002220 Flip Chip, Inner 2

180629 1906002230 Flip Chip, Outer 2

1092019PMG 1906002240 Alloy internal cable stop plug 1

1093000 1906002250 Top tube cable port rubber guide 1

1093001 1906002260 Cable stop rubber plug 2

1093182SOT B Top Link, 95mm, alloy 1

111989FOX 1906002190 Custom shock insert 2

180487AST-010 1906000490 M6 x 10mm flathead screw 1

180487AST-012 1906002406 Stainless steel screw, low shoulder, custom, M6 x 1.0, L12 1

180571FBY B Set screw, flat point, M4 x 0.7, L:5 1

Altitude 29er 2010-2012    

181063ABI 1906000750 Sealed cartridge bearing 2

181064ABI 1906000950 Sealed cartridge bearing 2

181081INA 1906001330 Sealed cartridge bearing 2

1813433RMB B Bearing Kit

180191AST-012 1906002110 M6 x 12mm counter sunk screw 3

180354AIN 1906002050 M6 x 41mm sleeve bolt 1

180400UAT-074 1906002010 M8 x 74.5mm internal thread bolt 1

180435AST-020 1906000910 M8 x 20mm flat head cap screw 3

180463AST-021 1906001070 M6 x 21mm key head bolt 2

180338AST 1906000920 M8 counter sunk washer 2

1813434RMB B Bolt Kit

180204AIN 1906000930 Conical washer 12mm ID x 4mm thick 2

180334IGS 1906001990 Igus main pivot insert 2

180335IGS 1906001620 Igus bushing 12mm ID x 5.5mm 4

180476AST 1906001120 Counter sunk washer for M6 screw 3mm thick 3

180502AIN 1906000830 M6 x 31mm sleeve bolt lower shock mount 1

1813435RMB B Bushing Kit  

1813436RMB B Complete Service Kit

11.05.2017

Preise in Sfr / prix en Sfr

Peisänderungen vorbehalten - sous réserve de changements de prix

CHRIS sporsts | Murgtalstrasse 18 | 9542 Münchwilen | www.chrissports.ch 4



2017 Small Parts List

 B  Nur auf Bestellung, Verfügbarkeit+Preis+Liefertermin auf Anfrage / Seulement sur commande, disponibilité+prix+date livraison sur demande

PART # DESCRIPTION

Qty per 

Bike   

Altitude  2011

181063ABI 1906000750 Sealed cartridge bearing 4

181064ABI 1906000950 Sealed cartridge bearing 2

1813427RMB B Bearing Kit

180191AST-012 1906002110 M6 x 12mm counter sunk screw 3

180191AST-016 1906002120 M6 x 16mm counter sunk screw 4

180354AIN 1906002050 M6 x 41mm sleeve bolt 1

180355AIN 1906002060 M6 x 49mm sleeve bolt lower shock mount 1

180359FBY 1906001970 M6 x 16mm countersunk screw 4

180400UAT-074 1906002010 M8 x 74.5mm internal thread bolt 1

180480UAT-075 1906002090 M6 x 75mm shaft bolt 1

180480UAT-089 1906002070 M6 x 89mm shaft bolt 1

180463AST-021 1906001070 M6 x 21mm key head bolt 2

180464AST-038 1906002040 M6 x 38mm key head rear shock mount bolt 1

180466AST-070 1906000990 M8 x 70mm internal thread bolt 1

180338AST 1906000920 M8 counter sunk washer 1

1813437RMB B Bolt Kit

180204AIN 1906000930 Conical washer 12mm ID x 4mm thick 2

180334IGS 1906001990 Igus main pivot insert 2

180335IGS 1906001620 Igus bushing 12mm ID x 5.5mm 4

180481UAT 1906002100 M6 counter sunk washer 4

1813438RMB B Bushing Kit  

1813439RMB B Complete Service Kit

Altitude Individual Parts 2011 - 2012
RSL Alloy 29

180516 1906002150 Rear shock reducer 2

111989FOX 1906002190 Custom shock insert 1 1 1

180400UAT-088 1906002080 M8 x 88mm internal thread bolt 1

180482MAR 1906002130 Rubber linkage cap large 2 2

180483MAR 1906002140 Rubber linkage cap small 2 2

181090AST B Link plate left 1

181091AST B Link plate right 1

181093AST B Link plate left 1

181094AST B Link plate right 1

181108MAR B Carbon link plate left 1 1

181109MAR B Carbon link plate right 1 1

Altitude Alloy 26" 2011 - 2012

181063ABI 1906000750 Sealed cartridge bearing 4

181064ABI 1906000950 Sealed cartridge bearing 2

1813427RMB B Bearing Kit

180191AST-012 1906002110 M6 x 12mm counter sunk screw 3

180191AST-016 1906002120 M6 x 16mm counter sunk screw 4

180354AIN 1906002050 M6 x 41mm sleeve bolt 1

180480UAT-075 1906002090 M6 x 75mm shaft bolt 1

180480UAT-089 1906002070 M6 x 89mm shaft bolt 1

180463AST-021 1906001070 M6 x 21mm key head bolt 2

180464AST-038 1906002040 M6 x 38mm key head rear shock mount bolt 1

180466AST-070 1906000990 M8 x 70mm internal thread bolt 1

180435AST-020 1906000910 M8 x 20mm counter sunk screw 1

180476AST 1906001120 Washer c' sunk 6mm ID  x 3mm thick 3

1813455RMB B Bolt Kit

180522 1906001080 Rubber O-Ring for shock pin 2

180204AIN 1906000930 Conical washer 12mm ID x 4mm thick 2

180499PMG-B 1906001110 Bearing Cap - OD28 for M8 screw 1

180334IGS 1906001990 Igus main pivot insert 2

180335IGS 1906001620 Igus bushing 12mm ID x 5.5mm 4

180481UAT 1906002100 M6 counter sunk washer 4

1813456RMB B Bushing Kit  

1813457RMB B Complete Service Kit

Altitude 26" 2009 - 2010

181063ABI 1906000750 Sealed cartridge bearing 2

181064ABI 1906000950 Sealed cartridge bearing 2

181081INA 1906001330 Sealed cartridge bearing 2

1813433RMB B Bearing Kit

180400AST-018 B M8 x 18mm internal thread bolt 2

180435AST-016 1906001880 M8 x 16mm flat head cap screw 2

180400AST-074 B M8 x 74.5mm internal thread bolt 2

180205AIN 1906000940 Conical washer 12mm ID x 2.5mm thick 2

180435AST-020 1906000910 M8 x 20mm counter sunk screw 3

180338AST 1906000920 M8 counter sunk washer 3

180400UAT-088 1906002080 M8 x 88mm internal thread bolt 1

180354AIN 1906002050 M6 x 41mm sleeve bolt 1

180502AIN 1906000830 M6 x 31mm sleeve bolt 1

1813458RMB B Bolt Kit

180334IGS 1906001990 Igus main pivot insert 2

180335IGS 1906001620 Igus bushing 12mm ID x 5.5mm 4

1813459RMB B Bushing Kit  

1813460RMB B Complete Service Kit

11.05.2017

Preise in Sfr / prix en Sfr

Peisänderungen vorbehalten - sous réserve de changements de prix

CHRIS sporsts | Murgtalstrasse 18 | 9542 Münchwilen | www.chrissports.ch 5



2017 Small Parts List

 B  Nur auf Bestellung, Verfügbarkeit+Preis+Liefertermin auf Anfrage / Seulement sur commande, disponibilité+prix+date livraison sur demande

PART # DESCRIPTION

Qty per 

Bike   

Element

Element 2017

3227006 B WASHER, 12x19x0.5MM, 304 SS 1

3227009 B 2017 ELEMENT REAR AXLE 12X 173MM, HARD BLACK ANO 1

3227001 1906002950 HANGER BOLT, EXT 16MM LH THREAD, AL6061-T6, HARD BLACK ANO. 1

1817011RMB 1906002970 Axle kit

3707001OVT B Element die-cut chainstay protector 1

3708003OVT B Element die-cut seatstay protector 1

1817022RMB    1906002980 Protector Kit

1806009 B FLAT HEAD C'SUNK SOCKET SCREW, M5-0.8 X 16mm, ALUMINIUM 2

1097136 B HT PORT PANEL, LEFT 1

1097140 B HT PORT PANEL, RIGHT 1

1817023RMB    1906002990 Headtube Panel Kit

1807052 B DI2 BATTERY HOLER, CABLE PORT COVER 1

1806009 B FLAT HEAD C'SUNK SOCKET SCREW, M5-0.8 X 16mm, ALUMINIUM 3

1817024RMB    1906003000 PORT COVER KIT

180473OVT B E-TYPE FD SLOT SPACER, FOR THRU BOLT; AL6061 1

180574-014 B DOME HEAD SCREW, M5X14MM, ZINC PLATED 2

1817025RMB    1906003010 FRONT DERAILLEUR KIT

1807042 B ENDURO 6900 2RS MAX, 19X10X6 8

1817017RMB    1906003020 BEARING KIT

Element 2017 individual parts

1807043 1906003030 6900 BEARING CAP, AL 7075 T-6, HARD BACK ANO 2

1807044 1906003040 6900 BEARING SPACER 4

1807080OVT 1906003050 SOCKET HEAD CAP SCREW; M5X20, ALUMINUM, BLACK 1

1807045 1906003060 BOLT C'SUNK 10MM X 70MM, M10X1.0, AL 7075 T-6, HARD BLACK ANO 1

1807046 1906003070 BOLT, 10MM X 15MM, M10X1 EXT., AL 7075 T-6 HARD BLACK ANO 2

1807047 1906003080 BOLT, 10MM X 43MM, M6X1 INT., AL 7075-T6, HARD BLACK ANO 1

1807048 1906003090 BOLT, 10MM X 67MM, M6X1 INT., AL 7075 T-6, HARD BLACK ANO 1

1807049 1906003100 CSUNK BOLT, 8MM X 57MM X M6 INT. 1

1807062 1906003110 SHOCK BOLT, SOLID, OD:8MM, L: 43MM 1

1807003 1906003120 FLIP CHIP, OUTSIDE, AL7075, BLACK ANODIZE. 2

1807004 1906003130 FLIP CHIP, INSIDE, AL7075, BLACK ANODIZE. 2

1807057 1906003140 FOX LIVE PLUG, ABS PLASTIC, BLACK, (Spaenaur 245-131) 1

1807059 1906003150 SEAT TUBE GROMMET 1

1097180ALU 1906003160 ELEMENT LINK, AL 7075 T-6, HARD BLACK ANO 1

1807051 1906003170 MAIN PIVOT SPACER 38.75MM 1

180522 1906001080 RUBBER O-RING, FOR 1/2" SHOCK PIN 2

1805083 1906002405 Di2 PORT BLOCKOFF PLUG, JAGWIRE P/N: CCN009 1

1807058 1906003180 SEAT TUBE PLUG 1

180566FBY-012 1906001190 FLAT HEAD C'SUNK SOCKET SCREW, M6-1.0 X 12mm, A4/316 SS, 55060.060.012 3

180566FBY-016 1906003190 FLAT HEAD C'SUNK SOCKET SCREW, M6-1.0 X 16mm, A4/316 STAINLESS STEEL 1

1807053 1906003200 SHOCK REDUCER, RIDE 9 MINI 2

1807054 1906003210 WATER BOTTLE SPACER, 6MM, AL 6061 T-6, HARD BLACK ANO 1

1807064 1906003220 C'SUNK WASHER: (for M6 screw) ID:6 x OD:14.6 x 3.25mm THK. 1

95mm Travel - Element RSL 26" 2011 - 2012 and Element 29"  2012-2016  

181063ABI 1906000750 Sealed cartridge bearing 2

1813400RMB B Bearing Kit

180463AST-021 1906001070 M6 x 21mm key HD counter sunk bolt 2

180466AST-070 1906000990 M8 x 70 mm main pivot bolt 1

180527PMG 1906001030 Front shock mount bolt 40mm 1

180496PMG 1906001020 M6 x 85mm counter sunk bolt 1

180566FBY-012 1906001190 M6 x 12mm counter sunk screw stainless 5

180567FBY-016 1906001200 M8 x 16mm counter sunk screw stainless 1

180545 1906001040 Conical washer 12mm ID x 3.0mm thick 2

180476AST 1906001120 Washer c' sunk 6mm ID  x 3mm thick 4

180499PMG-B 1906001110 Bearing Cap - OD28 for M8 screw 1

1813404RMB B Hardware Kit

180543 1906001090 O-Ring 20mm ID 8

1804016IGS 1906002330 Igus bushing 12mm ID x 15mm 2

1805444IGS 1906001050 Igus angular contact bearing 12

180490SOT 1906001130 Washer alloy for angular Poly Brg 12mm ID x 2.65mm 4

180492PMG 1906001010 M6 x 68mm counter sunk bolt 1

180493PMG 1906001140 Washer alloy for angular Poly Brg 10mm ID x 3.35mm 6

180494PMG 1906001150 Washer alloy for angular Poly Brg counter sunk 10mm ID x 3.35mm 1

1813405RMB B Maintenance Kit  

1813406RMB B Complete Service Kit

11.05.2017

Preise in Sfr / prix en Sfr

Peisänderungen vorbehalten - sous réserve de changements de prix

CHRIS sporsts | Murgtalstrasse 18 | 9542 Münchwilen | www.chrissports.ch 6



2017 Small Parts List

 B  Nur auf Bestellung, Verfügbarkeit+Preis+Liefertermin auf Anfrage / Seulement sur commande, disponibilité+prix+date livraison sur demande

PART # DESCRIPTION

Qty per 

Bike   

Element with ABC Pivots Individual Parts

RSL/MSLAlloy 2929 RSL

180495PMG 1906001160 Rear shock spacer 10mm ID 2

180506PMG 1906001170 Washer alloy for angular Poly Brg no flange 10mm ID x 3.35mm 1

180509PMG 1906001180 Front shock spacer 10mm ID x 28mm 2

180522 1906001080 Rubber O-Ring for shock pin 4

180550 B Plastic plug counter sunk HD 4

180572 1906001100 O-Ring ID:14mm, W:1.5mm, Nitrile Rubber 1 1 1

1093000 1906002250 Internal cable top tube rubber insert 1

1093001 1906002260 Internal cable rubber port plug 2

109080PMG B Element carbon 1-Piece top link 95mm MSL only 1

109081PMG B Element carbon 1-Piece top link 85.5mm RSL only 1

1092019PMG 1906002240 Alloy internal cable stop plug 1 1

1092180PMG B Element bonded 2-piece alloy top link 95mm long 1 1

1092182PMG B Element 1-piece alloy top link 95mm long 1 1 1

111989FOX 1906002190 Custom shock insert 2 2 2

1803001-012 1906002270 Alloy thru bolt, OD:12, L:75, M8 thread 1 1

180448AST 1906001600 Dropout Nut RH 12 x 142mm Shimano 1 1

180499PMG-B 1906001110 Bearing cap for M8 screw for non-locking main pivot 1   

180473ovt B E-Type FD slot spacer for Sram 1 1

180473AST 1906002350 E-Type FD slot spacer for thru bolt for Shimano 1 1

180487AST-012 1906002406 Custom, low flat head shoulder screw, M6-1.0x12mm  1 1

180507PMG B Sag indicator arrow 1 1 1

180565FBY-018 B M5 x 18mm flat head screw for Shimano 2 ring configuration 2 2 2

180571FBY B Rear axle set screw 1 1

120mm Travel -  Element MSL 2011 - 2013 and Alloy 26"  2012-2013

181063ABI 1906000750 Sealed cartridge bearing 2

1813400RMB B Bearing Kit

180463AST-021 1906001070 M6 x 21mm key HD counter sunk bolt 2

180466AST-070 1906000990 M8 x 70mm main pivot bolt 1

180491PMG 1906001000 M6 x 21mm counter sunk bolt 2

180496PMG 1906001020 M6 x 85mm counter sunk bolt 1

180527PMG 1906001030 Front shock mount bolt 40mm 1

180566FBY-012 1906001190 M6 x 12mm counter sunk screw stainless 7

180567FBY-016 1906001200 M8 x 16mm counter sunk screw stainless 1

180476AST 1906001120 Washer c' sunk 6mm ID  x 3mm thick 6

180545 1906001040 Conical washer 12mm ID x 3.0mm thick 2

180499PMG-B 1906001110 Bearing Cap - OD28 for M8 screw 1

1813401RMB B Hardware Kit

180522 1906001080 Rubber O-Ring for shock pin 4

180543 1906001090 O-Ring 20mm ID 8

180283IGS 1906001060 Igus bushing 12mm ID x 15mm 2

1805444IGS 1906001050 Igus angular contact bearing  12

180490SOT 1906001130 Washer alloy for angular Poly Brg 12mm ID x 2.65mm 4

180492PMG 1906001010 M6 x 68mm counter sunk bolt 1

180493PMG 1906001140 Washer alloy for angular Poly Brg 10mm ID x 3.35mm 5

180494PMG 1906001150 Washer alloy for angular Poly Brg counter sunk 10mm ID x 3.35mm 1

180506PMG 1906001170 Washer alloy for angular Poly Brg no flange 10mm ID x 3.35mm 1

1813402RMB B Maintenance Kit  

1813403RMB B Complete Service Kit

Element 2007-2010 all models except Element Sport 2010-2011

181063ABI 1906000750 Sealed cartridge bearing 4

181064ABI 1906000950 Sealed cartridge bearing 2

1813427RMB B Bearing Kit

180271AIN 1906000960 M6 x 20mm counter sunk screw steel 2

180350UAT-065 1906000880 M12 x 65mm external thread bolt 1

180370UAT-006 1906000900 M12 nut for external thread bolt 1

180400UAT-017 1906000870 M8 x 17mm internal thread bolt 2

180400UAT-077 1906000890 M8 x 77mm internal thread bolt 1

180435AST-020 1906000910 M8 x 20mm counter sunk screw 3

180502AIN 1906000830 M6 x 31mm sleeve bolt 1

180514AIN 1906000860 M6 x 37mm sleeve bolt 1

180338AST 1906000920 M8 counter sunk washer 3

1813428RMB B Bolt Kit

180026SIC 1906000710 Inner ring 2

180204AIN 1906000930 Conical washer 12mm ID x 4mm thick 4

180205AIN 1906000940 Conical washer 12mm ID x 2.5mm thick 4

180281IGS 1906000700 Igus drop out bushing 4

1813429RMB B Bushing Kit  

1813430RMB B Complete Service Kit

Element 2007-2010 Individual Parts

181103UAT B Element Rocker Plate Left for sizes 13.5, 15.0 and 16.5 1

181105UAT B Element Rocker Plate Right for sizes 13.5, 15.0 and 16.5 1

181104UAT B Element Rocker Plate Left for sizes 18.0, 19.0 and 20.5 1

181106UAT B Element Rocker Plate Right for sizes 18.0. 19.0 and 20.5 1

180272AIN 1906000970 M6 x 20mm counter sunk screw Titanium 2

11.05.2017

Preise in Sfr / prix en Sfr

Peisänderungen vorbehalten - sous réserve de changements de prix

CHRIS sporsts | Murgtalstrasse 18 | 9542 Münchwilen | www.chrissports.ch 7



2017 Small Parts List

 B  Nur auf Bestellung, Verfügbarkeit+Preis+Liefertermin auf Anfrage / Seulement sur commande, disponibilité+prix+date livraison sur demande

PART # DESCRIPTION

Qty per 

Bike   

3D Link bearing frames (Slayer and Edge 2003, Element 2004-2006 and Element Sport 2010-2011)

180026SIC 1906000710 Inner ring 2

180281IGS 1906000700 Igus drop out bushing 4

181054LOW 1906000790 Sealed cartridge bearing insert 2

181055LOW 1906000780 Seat tube pivot insert 2

181058UAT 1906000800 Main pivot bearing insert 2

181063ABI 1906000750 Sealed cartridge bearing 2

181074ABI 1906000760 Link plate upper bearing 2

181075ABI 1906000770 Main pivot bearing 4

194006RMB B 3D Link bearing kit

180191FBY-020 B M6 x 20mm bolt 2

180500AIN 1906000810 M6 x 14.5mm sleeve bolt 2

180501AIN 1906000820 M6 x 59mm sleeve bolt 1

180502AIN 1906000830 M6 x 31mm sleeve bolt 1

180503AIN 1906000840 M6 x 36mm sleeve bolt 1

180504AIN 1906000850 M6 x 79mm sleeve bolt 1

194005RMB B 3D Link bolt kit

1813431RMB B Complete Service Kit

Flatline

Flatline 2011 - 2014 and 2010 WC (Fixed Travel)

181086ABI 1906001870 Main pivot/swingarm bearings 2

181087ABI 1906001720 Sealed cartridge bearing 4

1813419RMB B Bearing Kit

180329AST 1906001770 M6 x 16mm socket head cap screw 2

180430AST-020 1906001890 M8 x 20mm internal thread bolt 2

180430AST-071 1906001900 M8 x 71mm internal thread bolt 1

180430AST-081 1906001910 M8 x 81mm internal thread bolt 1

180435AST-016 1906001880 M8 x 16mm flat head cap screw 6

180443AST 1906001800 M5 x 10mm socket head cap screw 2

180338AST 1906000920 M8 counter sunk washer 6

180505AIN 1906001460 M6 front shock mount sleeve bolt 1

1813420RMB B Bolt Kit

180238FBY 1906001960 Bolt for clamp 1

180287AST 1906001790 Custom washer 15mm x 2mm thick 6

180438AST 1906001920 M4 x 6mm dome head screw 1

181088IGS 1906001700 Pivot insert bushing 4

1813421RMB B Bushing Kit  

1813422RMB B Complete Service Kit

Flatline 2008- 2009 and Park 2010 (adjustable travel)

181074ABI 1906000760 Sealed cartridge bearing 2

181086ABI 1906001870 Main pivot/swingarm bearings 2

181087ABI 1906001720 Sealed cartridge bearing 6

1813423RMB B Bearing Kit

180310AST 1906001860 M6 x 52mm sleeve bolt 1

180329AST 1906001770 M6 x 16mm socket head cap screw 2

180430AST-020 1906001890 M8 x 20mm internal thread bolt 2

180430AST-071 1906001900 M8 x 71mm internal thread bolt 1

180430AST-081 1906001910 M8 x 81mm internal thread bolt 1

180435AST-020 1906000910 M8 x 20mm counter sunk screw 6

180504AIN 1906000850 M6 front shock mount sleeve bolt 1

180338AST 1906000920 M8 counter sunk washer 6

1813424RMB B Bolt Kit

180287AST 1906001790 Custom washer 15mm x 2mm thick 6

180307AST 1906001610 Igus bushing 15mm ID x 12mm 2

180309AST 1906001850 O ring 2

180313AST 1906001840 Bearing spacer 2

1813425RMB B Bushing Kit  

1813426RMB B Complete Service Kit

Flatline Individual Parts
WC FR

180428 1906001950 Stiffener rod 1

109073AST 1906002910 Top link WC only 1

1098011AST 1906001710 Top link FR only 1

1099023AST 1906001730 Tug link left (1) both models 1 1

1099024AST 1906001740 Tug link right (1) both models 1 1

111990FOX B Shock sleeve 2

122971MRL 1906001940 Rear axle 1

180286AST-1 1906001750 Hexagon axle for top link (older models) 1
180293SH B Rear axle for Saint hub 1

180311AST 1906001820 Shock spacer front 2

180312AST 1906001830 Shock spacer rear 2 2

180387AST 1906001780 Bearing spacer 26.1mm long 1 1

180431SH 1906001930 M12 nut for rear axle 1

180454AST 1906001760 Hexagon axle for top link 1

11.05.2017

Preise in Sfr / prix en Sfr

Peisänderungen vorbehalten - sous réserve de changements de prix

CHRIS sporsts | Murgtalstrasse 18 | 9542 Münchwilen | www.chrissports.ch 8



2017 Small Parts List

 B  Nur auf Bestellung, Verfügbarkeit+Preis+Liefertermin auf Anfrage / Seulement sur commande, disponibilité+prix+date livraison sur demande

PART # DESCRIPTION

Qty per 

Bike   

Maiden

1806014 B CARTRIDGE BALL BEARING, 6804 LLU MAX BO 4

1806015 B BB 30 CARTRIDGE BEARING, 6806 LLB 2

1806016 B BB 30 CARTRIDGE BEARING, 6806 LLU MAX BO 2

1816505RMB 1906002590 Bearing Kit

1806017 B FLAT HD, THRU BOLT, BEARING, 20MM OD X28MM. HARD BLACK ANO. 1

1805067 B CLEVIS NUT, AL7075-T6 BLACK ANO, M20X1, AT TOP LINK 1

1816501RMB 1906002600 SS/Link HW Kit SINGLE SIDE ONLY

1804009 B CSNK HD, THRU BOLT, 20MM OD X28.25MM. HARD BLACK ANO. 1

1805028 B CLEVIS NUT, 7075-T6 AL, M20X1, AT CHAINSTAY. HARD BLACK ANO. 1

1816502RMB 1906002610 SS/CS HW Kit SINGLE SIDE ONLY

1095012 B DROPOUT CLAMP, AL7005-T6, HARD BLACK ANODIZE 1

1805009 1906002370 FLAT HEAD C'SUNK SOCKET SCREW, M4-0.7 X 16mm. A2 SS. FASTENAL:M42530016A40000 2

1816503RMB 1906002620 Axle Pinch Bolt Kit

3225001 B REAR AXLE, M12x1.25x192mm (for 157 OLD). 1

1804007 B DH DROPOUT AXLE NUT, M12X1.25, AL7075-T6, HARD BLACK ANO. 1

1816504RMB 1906002630 Rear Axle Kit

1805066 B 15MM CRANK BOLT, TITANIUM, RAW. 1

1806012 B BRASS WASHER, 21OD X 16ID X 1.5T 1

1095078 B MAIN PIVOT LOCKNUT, AL7075-T6, HARD BLACK ANO. 2

1094016 B 30MM MAIN PIVOT AXLE, LEFT, AL7075-T6. HARD BLACK ANODIZE. 1

1094015 B 30MM MAIN PIVOT AXLE, RIGHT, AL7075-T6, HARD BLACK ANODIZE. 1

1816506RMB 1906002640 Main Pivot Kit

1805066 B 15MM CRANK BOLT, TITANIUM, RAW. 1
1806012 B BRASS WASHER, 21OD X 16ID X 1.5T 1

1096057 B 30MM TOP PIVOT AXLE, BEARING, LEFT, AL7075-T6. FIN: HARD BLACK ANODIZE. 1

1096056 B 30MM TOP PIVOT AXLE, BEARING, RIGHT, AL7075-T6. FIN: HARD BLACK ANODIZE. 1

1095078 B MAIN PIVOT LOCKNUT, AL7075-T6, HARD BLACK ANO. 2

1816507RMB 1906002650 Link Pivot Kit
N/A B Top and bottom reducer set, 42x10mm top, 46x10mm bottom, O-ring included

1806166BOS 1906002660 Shock Reducer Kit 1

1805068 B FLAT HD SHOCK BOLT, 10 X 75MM, AL7075-T6, HARD BLACK ANO 1

1806011 1906003440 BRASS WASHER, 16.5OD X 11ID X 1.5T 1

1816510RMB 1906002670 Upper Shock Bolt, Alloy Kit

1806132 B FLAT HD SHOCK BOLT, 10 X 75MM, 4140, CHROME PLATED 1

1806011 1906003440 BRASS WASHER, 16.5OD X 11ID X 1.5T 1

1816511RMB 1906002680 Upper Shock Bolt, Steel Kit

1095059 B CABLE 3-HOLE THROUGH PLUG, RUBBER 1

1805056 B SHIM. DI2 PORT COVER PLATE, PLASTIC 1

1806013 B C'SUNK SOCKET SCREW, M4x16mm, AL6061-T6, HARD BLACK ANO 4

1816512RMB 1906002690 DI2 Panel Kit

1805051 B STANCHION BUMPER, LEFT, W. RUBBER 1

1805050 B STANCHION BUMPER, RIGHT, W. RUBBER. 1

180475-025 B C'SUNK SOCKET SCREW, M5-0.8x25mm. zinc plated 10.9 steel 2

1816500RMB 1906002700 Front Bumper Kit

1804011 B FLAT HD SHOCK BOLT, 10 X 81MM, AL7075-T6, HARD BLACK ANO 1

1806067 B TOP PIVOT BEARING SPACER, AL7075-T6, HARD BLACK ANO. 2

1094017 B RIDE-4, NO-THRD, AL7075, HARD BLACK ANODIZE. 1

1095013 B RIDE-4, THREADED, AL7075, HARD BLACK ANODIZE. 1

1816509RMB 1906002710 Ride 4 Kit

Maiden Individual Parts

ARM6520100 1906002720 Maiden tool kit 1

1806158 1906002730 SOCKET HEAD CAP SCREW; M6X22, 10.9 STEEL, BLACK PLATED 2

1094014 1906002740 MAIN PIVOT COLLET, AL7005-T6,  FINISH:  MOLY HARD COAT 1

1094011 1906002750 TOP PIVOT COLLET. AL7005-T6, FIN:  MOLY HARD COAT. 1

1095085 1906002760 CABLE PORT GROMMET, SEATPOST HOSE & Di2 CABLE, RUBBER 1

1805018 1906002770 O-RING, ID 54MM, W:2.5. NITRILE. 1

1805053 1906002780 CO-MOLD PLASTIC/RUBBER CS PROTECTOR WITH 3M 5952 TAPE 1

1805055 1906002790 PLASTIC DT PROTECTOR WITH 3M 5952 TAPE 1

1635000 1906002800 PLASTIC REAR FENDER WITH 3M 5952 TAPE 1

1805013 1906002810 MAIN PIVOT FLANGE RACE, AL7075-T6, HARD BLACK ANODIZE 2

1806020 1906002820 TOP PIVOT FLANGE RACE, BEARING, AL7075-T6, HARD BLACK ANO. 2

1805009 1906002370 FLAT HEAD C'SUNK SOCKET SCREW, M4-0.7 X 16mm. A2 SS. FASTENAL:M42530016A40000 2

180475-016 1906002840 C'SUNK SOCKET SCREW, M5-0.8x16mm. A2 SS 1

1806065 1906002850 DOME HEAD CAP SCREW, M6X16, AL6061-T6, HARD BLACK ANO. 2

1806071 1906002860 C'SUNK SOCKET SCREW, M6x20mm, AL6061-T6, HARD BLACK ANO 2

1195001 1906002870 20MM HEAD TUBE SPACER, AL7075-T6, HARD BLACK ANODIZE 1

1805058 1906002880 MAIN PIVOT BEARING SPCR., AL7075-T6, HARD BLACK ANODIZE 2

1806019 1906002890 REAR PIVOT BEARING SPACER, AL7075-T6, HARD BLACK ANO. 6

1806021 1906002900 TOP PIVOT BEARING SPACER, SMALL, AL7075-T6, HARD BLACK ANO. 2

11.05.2017

Preise in Sfr / prix en Sfr

Peisänderungen vorbehalten - sous réserve de changements de prix

CHRIS sporsts | Murgtalstrasse 18 | 9542 Münchwilen | www.chrissports.ch 9



2017 Small Parts List

 B  Nur auf Bestellung, Verfügbarkeit+Preis+Liefertermin auf Anfrage / Seulement sur commande, disponibilité+prix+date livraison sur demande

PART # DESCRIPTION

Qty per 

Bike   

Sherpa

181063ABI 1906000750 Sealed cartridge bearing 2

1813400RMB B Bearing Kit

180463AST-021 1906001070 M6 x 21mm key HD counter sunk bolt 2

180466AST-070 1906000990 M8 x 70 mm main pivot bolt 1

180527PMG 1906001030 Front shock mount bolt 40mm 1

180496PMG 1906001020 M6 x 85mm counter sunk bolt 1

180566FBY-012 1906001190 M6 x 12mm counter sunk screw stainless 5

180567FBY-016 1906001200 M8 x 16mm counter sunk screw stainless 1

180545 1906001040 Conical washer 12mm ID x 3.0mm thick 2

180476AST 1906001120 Washer c' sunk 6mm ID  x 3mm thick 4

180499PMG-B 1906001110 Bearing Cap - OD28 for M8 screw 1

1813404RMB B Hardware Kit

180543 1906001090 O-Ring 20mm ID 8

1804016IGS 1906002330 Igus bushing 12mm ID x 15mm 2

1805444IGS 1906001050 Igus angular contact bearing  12

180490SOT 1906001130 Washer alloy for angular Poly Brg 12mm ID x 2.65mm 4

180492PMG 1906001010 M6 x 68mm counter sunk bolt 1

180493PMG 1906001140 Washer alloy for angular Poly Brg 10mm ID x 3.35mm 6

180494PMG 1906001150 Washer alloy for angular Poly Brg counter sunk 10mm ID x 3.35mm 1

1813405RMB B Maintenance Kit  

1813406RMB B Complete Service Kit

Sherpa Individual Parts

180495PMG 1906001160 Rear shock spacer 10mm ID 2

180509PMG 1906001180 Front shock spacer 10mm ID x 28mm 2

111989FOX 1906002190 Custom shock insert 2   

3113000 B Shock Spacer for Fox Igus Front 2

3113001 1906002280 Shock Reducer Rear 2

1805089 B 8mm x 30mm ID Crank Spindle Spacer 2

180522 1906001080 Rubber O-Ring for shock pin 4

180527PMG 1906001030 Front shock mount bolt 40mm 1

180572 1906001100 O-Ring ID:14mm, W:1.5mm, Nitrile Rubber 1

1093000 1906002250 Internal cable top tube rubber insert 1

1093001 1906002260 Internal cable rubber port plug 2

1092019PMG 1906002240 Alloy internal cable stop plug 1

1092182PMG B Element 1-piece alloy top link 95mm long 1   

1803001-012 1906002270 Alloy thru bolt, OD:12, L:75, M8 thread 1

180448AST 1906001600 Dropout Nut RH 12 x 142mm Shimano 1

180487AST-010 1906000490 Custom, low flat head shoulder screw, M6-1.0x12mm 1

180571FBY B Rear axle set screw 1

11.05.2017

Preise in Sfr / prix en Sfr

Peisänderungen vorbehalten - sous réserve de changements de prix

CHRIS sporsts | Murgtalstrasse 18 | 9542 Münchwilen | www.chrissports.ch 10



2017 Small Parts List

 B  Nur auf Bestellung, Verfügbarkeit+Preis+Liefertermin auf Anfrage / Seulement sur commande, disponibilité+prix+date livraison sur demande

PART # DESCRIPTION

Qty per 

Bike   

Slayer

Slayer 2017

3227006 B WASHER, 12x19x0.5MM, 304 SS 1

3227009 B 2017 ELEMENT REAR AXLE 12X 173MM, HARD BLACK ANO 1

3227001 1906002950 HANGER BOLT, EXT 16MM LH THREAD, AL6061-T6, HARD BLACK ANO. 1

1817011RMB 1906002970 Axle kit

1807042 B ENDURO 6900 2RS MAX, 19X10X6 2

1807112ABI B BEARING 6903 LLU MAX 17MM*30MM*7MM 2

1807034 B Slayer Rear pivots bearing, DR 11197 LLU MAX, ENDURO 4

1817012RMB 1906003230 bearing kit

3707003OVT 1906003610 SLAYER CHAINSTAY PROTECTOR 1

3707034 B DOWNTUBE PROTECTOR TAPE, 3M 300LSE 1

3707004OVT B SLAYER SEATSTAY PROTECTOR 1

1817013RMB 1906003240 protector kit

1097023 B SHIM. DI2 PORT SLYR. COVER PLATE, PLASTIC 1

1806013 B C'SUNK SOCKET SCREW, M4x16mm, AL6061-T6, HARD BLACK ANO 4

1097021 B CABLE 4-HOLE THROUGH PLUG, RUBBER 1

1817014RMB 1906003250 Di2 Panel kit

3398001OVT B CHAIN GUIDE 1

1808016OVT B SOCKET HEAD SCREW; M6-1.0 X 24mm; STAINLESS STEEL 2

3398002OVT B CHAIN GUIDE SPACER 3

1808017 B CUSTOM WASHER M6 SS 2

1817015RMB 1906003260 chain guide kit

1807027 B EYELET BEARING SPACER, 2.8MM THK, FOR 35MM LINK WIDTH 2

1807036 B ENDURO 698 LLU MAX 19X8X6 2

1807026 B BEARING EYELET FOR SR 19X8X6 BRG 2

1807028 B BEARING EYELET SLEEVE FOR SR 19X8X6 CUP 1
1817016RMB 1906003270 bearing eyelet kit

2017 SLAYER INDIVIDUAL PARTS

1807029 1906003280 SLAYER MP AXLE, M10X1.25, L:84Mm, AL7075-T6 HARD BLACK ANO 1

1806088 1906003290 17MM TOP PIVOT AXLE, LEFT, AL7075-T6. 1

1806089 1906003300 17MM TOP PIVOT AXLE, RIGHT, AL7075-T6 1

1807035 1906003310 Rear pivots 11mmODx1.0 x 16L Axle, AL7075-t6, Hard Black ano 4

1807039 1906003320 SOCKET HEAD CAP SCREW; M6X25 1

1807024 1906003330 Lower Shock bolt, 10mm OD x 75MML. AL7075-T6 Black ano 1

1806090 1906003340 TOP PIVOT COLLET, AL7005-T6,  HARD BLACK ANODIZE 1

1095058 1906003350 CABLE PORT RUBBER GROMMET, DI2. 1

1097027OVT 1906003360 CABLE PORT GROMMET, HOSE OR HOUSING, SPLIT, RUBBER 2

1806087 1906003370 TOP PIVOT LOCKNUT M12X1, AL7075-T6, HARD BLACK ANO. 2

180522 1906001080 RUBBER O-RING, FOR 1/2" SHOCK PIN 2

1093001 1906002260 CABLE PORT RUBBER PLUG 1

1095088 1906002404 CABLE PORT RUBBER PLUG FOR OVERSIZED 9MM ENTRY THRU-PORT 1

1807040 1906003380 RIDE-4 CHIP, NO THREAD, SHORT, AL6061-T6 HARD BLACK ANO 1

1807041 1906003390 RIDE-4 CHIP, THREADED, SHORT, AL6061-T6 HARD BLACK ANO 1

1807037 1906003400 Upper Shock bolt, 8mm OD x XLmm. Steel w. black plate. 1

1807102OVT 1906003410 SLAYER BOT. SHOCK REDUCER, FOR ID:10, OD:12.7 x 30mm PIN 2

1806093 1906003420 MAIN PIVOT BEARING SPCR., AL7075-T6, HARD BLACK ANODIZE 2

1807038 1906003430 MAIN PIVOT CENTER SPACER, ID:10, L:48 1

1806011 1906003440 BRASS WASHER, 16.5OD X 11ID X 1.5T 1

1807069 1906003450 BRASS WASHER, 10OD X 6ID X 1.5T 1

1097020CBN 1906003460 SLAYER TOP LINK, CARBON 1

Slayer 2011-2014 and Slayer SS 2014

181063ABI 1906000750 Sealed cartridge bearing 2

181097ABI 1906001530 Bearing single row angular contact 15x28x7 6902-2RS 2

181111ABI 1906001540 Bearing double row angular contact 15x24x7 3802-2RS 2

1813413RMB B Bearing Kit

180191AST-016 1906002120 M6 x 16mm flathead screw 2

180191AST-020 1906001660 M6 x 20mm counter sunk screw 2

180435AST-020 1906000910 M8 x 20mm counter sunk screw 1

180470AST-020 1906001640 M10 x 20mm counter sunk screw 1

180477AST 1906001550 Bearing cap M10 screw 1

180486AST-014 1906001650 M10 x 14mm flange screw 2

180487AST-010 1906000490 M6 x 10mm flathead screw 4

180463AST-021 1906001070 M6 x 21mm key head bolt 2

180464AST-038 1906002040 M6 x 38mm bolt 1

180464AST-056 1906001630 M6 x 56mm key head bolt 1

180466AST-070 1906000990 M8 x 70mm flange bolt 1

180467AST-064 1906001560 M10 x 64mm flange bolt 1

180489AST-022 1906001570 M10 x 22m counter sunk bolt 2

1813414RMB B Bolt Kit

180307AST 1906001610 Igus bushing 15mm ID x 12mm 2

180335IGS 1906001620 Igus bushing 12mm ID x 5.5mm 4

180461AST 1906001590 Conical washer 15mm ID 4mm thick 2

180476AST 1906001120 Counter sunk washer for M6 screw 3mm thick 4

180499PMG-B 1906001110 Custom bearing cap for M8 screw 1

1813415RMB B Bushing Kit  

1813416RMB B Complete Service Kit

11.05.2017

Preise in Sfr / prix en Sfr

Peisänderungen vorbehalten - sous réserve de changements de prix

CHRIS sporsts | Murgtalstrasse 18 | 9542 Münchwilen | www.chrissports.ch 11



2017 Small Parts List

 B  Nur auf Bestellung, Verfügbarkeit+Preis+Liefertermin auf Anfrage / Seulement sur commande, disponibilité+prix+date livraison sur demande

PART # DESCRIPTION

Qty per 

Bike   

Slayer 2011-2014 and Slayer SS 2014 Individual Parts
2011/12 2013 SS

180516 1906002150 Rear shock reducer 2 2

1091041 B Anti chaindrop plate ISCG-03 1 1

1091015AST B Rocker plate RH 1 1

1091016AST B Rocker plate LH 1 1

1091059AST B Rocker plate RH SS 1

1091060AST B Rocker plate LH SS 1

1091019AST B E-Type F der plate bolt on 1 1

1091033AST 1906001580 Cable guide bolt on includes bolts 3  

180448AST 1906001600 Dropout Nut RH 12 x 142mm Shimano 1 1

180473AST 1906002350 E-Type F der slot spacer 1 1

180474AST-010 B M5 x 10mm flathead screw 2 2  

180474AST-016 B M5 x 16mm flathead screw 1 1  

1092019PMG 1906002240 Alloy internal cable stop plug 1

180572 1906001100 O-Ring ID:14mm, W:1.5mm, Nitrile Rubber 1

Slayer SXC 2007-2010

181063ABI 1906000750 Sealed cartridge bearing 4

181081INA 1906001330 Sealed cartridge bearing main pivot c/s 2

1813444RMB B Bearing Kit

180105FBY B Button head bolt for cable guide 1

180271AIN 1906000960 M6 x 20mm counter sunk screw steel 2

180272AIN 1906000970 M6 x 20mm counter sunk screw titanium 2

180350UAT-067 1906001380 M12 x 67mm internal thread bolt 1

180370UAT-006 1906000900 M12 nut for external thread bolt 1

180400UAT-070 1906001450 M8 x 70mm internal thread bolt 1

180435AST-020 1906000910 M8 x 20mm counter sunk screw 2

180502AIN 1906000830 M6 x 31mm sleeve bolt 1

180514AIN 1906000860 M6 x 37mm sleeve bolt 1

180338AST 1906000920 M8 counter sunk washer 2

1813445RMB B Bolt Kit

180026SIC 1906000710 Inner ring 2

180204AIN 1906000930 Conical washer 12mm ID x 4mm thick 2

180205AIN 1906000940 Conical washer 12mm ID x 2.5mm thick 4

180279IGS 1906001490 Igus pivot insert 2

180281IGS 1906000700 Igus drop out bushing 4

180283IGS 1906001060 Igus bushing 12mm ID x 15mm 2

180284AIN 1906001470 Custom sleeve 29.75mm 1

1813446RMB B Bushing Kit  

1813447RMB B Complete Service Kit

Slayer SXC Individual Parts
Slayer SXC

1095005UAT B Upper link 1

1097001UAT B Upper link 1

133021CQ 1906001510 Plastic cap for seat tube both models 1 1

133043SH 1906001520 Plastic cable guide both models 1 1

181226UAT B Lower link - Slayer only 1

Slayer SS 2008-2011

181063ABI 1906000750 Sealed cartridge bearing 6

181081INA 1906001330 Sealed cartridge bearing for main pivot c/s 2

1813451RMB B Bearing Kit

180350UAT-077 1906001430 M12 x 77mm internal thread bolt 2

180350UAT-081 1906001680 M10 x 81mm external thread bolt 1

180370UAT-006 1906000900 M12 nut for external thread bolt 3

180400UAT-117 1906001420 M10 x 117mm internal thread bolt 1

180435AST-020 1906000910 M8 x 20mm counter sunk screw 1

180505AIN 1906001460 M6 x 46mm sleeve bolt 1

180514AIN 1906000860 M6 x 37mm sleeve bolt 1

180338AST 1906000920 M8 counter sunk washer 1

1813452RMB B Bolt Kit

180204AIN 1906000930 Conical washer 12mm ID x 4mm thick 4

180205AIN 1906000940 Conical washer 12mm ID x 2.5mm thick 4

180279IGS 1906001490 Igus pivot insert 2

180283IGS 1906001060 Igus bushing 12mm ID x 15mm 2

180284AIN 1906001470 Custom sleeve 29.75mm 1

180318AIN 1906001690 Custom sleeve 14.9mm 1

180327IGS 1906001670 Igus pivot insert 2

1813453RMB B Bushing Kit  

1813454RMB B Complete Service Kit

Slayer SS 2008-2011 Individual Parts
SS

1098024UAT B Top link 1

1098025UAT B Thrust link 1

11.05.2017

Preise in Sfr / prix en Sfr

Peisänderungen vorbehalten - sous réserve de changements de prix

CHRIS sporsts | Murgtalstrasse 18 | 9542 Münchwilen | www.chrissports.ch 12



2017 Small Parts List

 B  Nur auf Bestellung, Verfügbarkeit+Preis+Liefertermin auf Anfrage / Seulement sur commande, disponibilité+prix+date livraison sur demande

PART # DESCRIPTION

Qty per 

Bike   

Suzi Q 2017

3227006 B WASHER, 12x19x0.5MM, 304 SS 1

3227005 B 2017 SUZI-Q REAR AXLE, 12 X 202MM, HARD BLACK ANO 1

3227001 1906002950 HANGER BOLT, EXT 16MM LH THREAD, AL6061-T6, HARD BLACK ANO. 1

1817019RMB 1906003470 Rear Axle Kit

3227008 B WASHER, 15X19X0.5MM, 304 SS 1

3227007 B SUZI-Q FRONT AXLE, 15X177MM, CARBON FORK ONLY 1

1817020RMB 1906003480 Front Axle Kit

3997004OVT B DOWNTUBE PROTECTOR, HOLDS DI2 BATTERY 1

3997005OVT B FOAM TAPE FOR RMB-04-103 DOWNTUBE PROTECTOR 1

180574-014 B M5 DOME HEAD CAP SCREW, BLACK 4

1095059 B CABLE 3-HOLE THROUGH PLUG, RUBBER 1

1817021RMB 1906003490 Downtube protector Kit

SUZI Q individual parts

3707002 B SUZI-Q MSL CHAIN STAY PROTECTOR, 3M 2228 TAPE 1

1095058 1906003350 CABLE PORT RUBBER GROMMET, DI2. 1

1097027 B CABLE PORT GROMMET, HOSE OR HOUSING, SPLIT, RUBBER 2

1095088 1906002404 CABLE PORT RUBBER PLUG FOR OVERSIZED 9MM ENTRY THRU-PORT 1

Thunderbolt

Thunderbolt MSL and Alloy 2017

1807065 1906003500 Bearing Enduro MR17281 LLB 2

1817026RMB B Bearing Kit

180630 1906002200 Custom flat head bolt, 8mm x 60mm x M6, stainless 1

180496PMG 1906001020 C'sunk "thru" bolt 10 x 85mm,  M6, AL-7075-T6, hard black anodized 1

180463AST-021 1906001070 Key HD C'sunk "L" bolt  12 x 21mm, M6, AL-7075-T6, hard black anodized 2

1807016 1906003510 Bearing Reducer Adapter  OD:28 2

1807018 1906003520 Bearing Sleeve  OD:30 ID:28 2

1807017 1906003530 Bearing Spacer  ID:17 Bearing,L:2 2

1807019 1906003540 Main Pivot Bolt OD:17,L:66 1

1807020 1906003550 Screw Washer ,C`SUNK M12,OD:28 1

1095065 1906002398 2015 Thunderbolt Main Pivot Screw M12 X 1.0 X L:13 1

180566FBY-012 1906001190 Flat head C'sunk socket screw, M6 x 12mm, stainless 5

180476AST 1906001120 C'sunk washer for M6 screw ID:6 x OD:18 x 3.0mm 3

1817027RMB B Hardware Kit  

1805005 1906002393 Tophat OS thru bolt 10 x 71,  M6, AL 7075-T6, hard black anodized 1

1805062IGS 1906002394 Link bushing, top hat, Igus, OD:20mm, ID:18mm, L:5mm 8

1805444IGS 1906001050 Igus angular contact bearing 4

180543 1906001090 O-Ring 20mm ID 4

180572 1906001100 O-Ring ID:14mm, W:1.5mm, Nitrile Rubber 1

1805079 1906002401 O-Ring, ID 12.42mm, W:1.78mm, Nitrile Rubber 2

1805080 1906002402 O-Ring, ID 23mm, W:1.00mm, Nitrile Rubber 10

1805040 1906002409 Alloy washer for 90 deg bushing, ID:10mm, OD:18mm, L:6mm 6

1805041 1906002410 Alloy washer for 90 deg bushing, ID:10mm, OD:18mm, L:6mm, C'sunk 1

180490SOT 1906001130 Alloy washer for angular Poly Brg 12mm ID x 2.65mm 4

1817028RMB B Maintenance Kit  

1817029RMB B Complete Service Kit

Thunderbolt MSL 2015-2016

180630 1906002200 Custom flat head bolt, 8mm x 60mm x M6, stainless 1

180496PMG 1906001020 C'sunk "thru" bolt 10 x 85mm,  M6, AL-7075-T6, hard black anodized 1

180463AST-021 1906001070 Key HD C'sunk "L" bolt  12 x 21mm, M6, AL-7075-T6, hard black anodized 2

1095061 1906002397 Main pivot collet, AL-7075-T6, raw, OD:29.5mm 1

1095065 1906002398 Main pivot screw, C'sunk, SS304, M12X1.0, L:13mm 1

180566FBY-012 1906001190 Flat head C'sunk socket screw, M6 x 12mm, stainless 5

180476AST 1906001120 C'sunk washer for M6 screw ID:6 x OD:18 x 3.0mm 3

1815504RMB B Hardware Kit  

1095062 1906002390 Thunderbolt MSL main pivot axle, left 1

1095063 1906002391 Thunderbolt MSL main pivot axle, right 1

1805005 1906002393 Tophat OS thru bolt 10 x 71,  M6, AL 7075-T6, hard black anodized 1

1805006IGS 1906002412 Bushing, main pivot top hat igus OD:30, ID: 26.5, L:13.5 2

1095064 1906002399 Main pivot thrust washer, AL-7075-T6, MIL-A-8625, OD:37.5mm, L:4.5mm 2

1805062IGS 1906002394 Link bushing, top hat, Igus, OD:20mm, ID:18mm, L:5mm 8

1805444IGS 1906001050 Igus angular contact bearing 4

180543 1906001090 O-Ring 20mm ID 4

180572 1906001100 O-Ring ID:14mm, W:1.5mm, Nitrile Rubber 1

1805079 1906002401 O-Ring, ID 12.42mm, W:1.78mm, Nitrile Rubber 2

1805080 1906002402 O-Ring, ID 23mm, W:1.00mm, Nitrile Rubber 10

1805081 1906002403 O-Ring, ID 24.5mm, W:1.50mm, Nitrile Rubber 2

1805040 1906002409 Alloy washer for 90 deg bushing, ID:10mm, OD:18mm, L:6mm 6

1805041 1906002410 Alloy washer for 90 deg bushing, ID:10mm, OD:18mm, L:6mm, C'sunk 1

180490SOT 1906001130 Alloy washer for angular Poly Brg 12mm ID x 2.65mm 4

1815505RMB B Maintenance Kit  

1815506RMB B Complete Service Kit

11.05.2017

Preise in Sfr / prix en Sfr

Peisänderungen vorbehalten - sous réserve de changements de prix

CHRIS sporsts | Murgtalstrasse 18 | 9542 Münchwilen | www.chrissports.ch 13



2017 Small Parts List

 B  Nur auf Bestellung, Verfügbarkeit+Preis+Liefertermin auf Anfrage / Seulement sur commande, disponibilité+prix+date livraison sur demande

PART # DESCRIPTION

Qty per 

Bike   

Thunderbolt with BC2 Pivots Individual Parts (2015-2016)

1995001 1906002392 2015 Thunderbolt MSL Di2 battery cradle port 1

1095087 1906002360 Cable port rubber plug, FD exit port, for oval slot 1

1092019PMG 1906002240 Alloy internal cable stop plug 1

1805063 1906002380 Thunderbolt MSL FD cable stop, bolt on 1

1093000 1906002250 Internal cable top tube rubber insert 1

1093001 1906002260 Cable port rubber plug 2

180448AST 1906001600 Dropout Nut RH 12 x 142mm Shimano 1

180628 1906002220 Flip Chip, Inner 2

180629 1906002230 Flip Chip, Outer 2

1095086 1906002396 Cable port grommet, seatpost hose or shift housing, rubber 2

1805060 B Rubber Di2 BB plug grommet 1

180522 1906001080 Rubber O-Ring for shock pin 4

1095088 1906002404 Cable port rubber plug for oversized 9mm entry thru-port 2

1805083 1906002405 Di2 port blockoff plug 1

180487AST-012 1906002406 Stainless steel screw, low shoulder, custom, M6 x 1.0, L12 1

180631 1906002300 Shock reducer, Fox Igus - for ID:8mm, OD:12.7mm x 22.2mm pin; 56mm outer span 2

3113003 1906002290 Shock reducer, Std - for ID:8mm, OD:12.7mm x 22.2mm pin; 56mm outer span 2

180684 1906002408 Shock reducer, rear, 29.9mm pin, igus shock bushing OD:24, ID:10 2

1095060 B Thunderbolt top link, 80mm long, AL-6061-T6 1

1805026 1906002411 Mini Zirk port 6

1805103 B Di2 cable sleeve crimp 1

1805059 B Rubber Di2 ferrule 1

1095085 1906002760 Cable port grommet, seatpost hose & Di2 cable, rubber 1

1805082 B Di2 angled port grommet 1

BS1000-0032 B Protective sleeve for Di2 rear derailleur cable 1

Thunderbolt MP B-Ring Retrofit Kit Parts

1807065 1906003500 Bearing Enduro MR17281 LLB 2

1807016 1906003510 Bearing Reducer Adapter  OD:28 2

1807018 1906003520 Bearing Sleeve  OD:30 ID:28 2

1807017 1906003530 Bearing Spacer  ID:17 Bearing,L:2 2

1807019 1906003540 Main Pivot Bolt OD:17,L:66 1

1807020 1906003550 Screw Washer ,C`SUNK M12,OD:28 1

1095065 1906002398 2015 Thunderbolt Main Pivot Screw M12 X 1.0 X L:13 1

1816513RMB 1906002920 Thunderbolt MP B-Ring Retrofit Kit

Thunderbolt Alloy 2014-2016

181063ABI 1906000750 Sealed cartridge bearing 2

1813400RMB B Bearing Kit

180463AST-021 1906001070 M6 x 21mm key HD counter sunk bolt 2

180466AST-070 1906000990 M8 x 70 mm main pivot bolt 1

180496PMG 1906001020 M6 x 85mm counter sunk bolt 1

180566FBY-012 1906001190 M6 x 12mm counter sunk screw stainless 5

180567FBY-016 1906001200 M8 x 16mm counter sunk screw stainless 1

180545 1906001040 Conical washer 12mm ID x 3.0mm thick 2

180476AST 1906001120 Washer c' sunk 6mm ID  x 3mm thick 4

180499PMG-B 1906001110 Bearing Cap - OD28 for M8 screw 1

1813404RMB B Hardware Kit

180543 1906001090 O-Ring 20mm ID 8

1804016IGS 1906002330 Igus bushing 12mm ID x 15mm 2

1805444IGS 1906001050 Igus angular contact bearing 12

180490SOT 1906001130 Washer alloy for angular Poly Brg 12mm ID x 2.65mm 4

180492PMG 1906001010 M6 x 68mm counter sunk bolt 1

180493PMG 1906001140 Washer alloy for angular Poly Brg 10mm ID x 3.35mm 6

180494PMG 1906001150 Washer alloy for angular Poly Brg counter sunk 10mm ID x 3.35mm 1

1813405RMB B Maintenance Kit  

1813406RMB B Complete Service Kit

Thunderbolt with ABC Pivots Individual Parts
     

180495PMG 1906001160 Rear shock spacer 10mm ID 2

180509PMG 1906001180 Front shock spacer 10mm ID x 28mm 2

180522 1906001080 Rubber O-Ring for shock pin 4

180572 1906001100 O-Ring ID:14mm, W:1.5mm, Nitrile Rubber 1   

1093000 1906002250 Internal cable top tube rubber insert 1  

1092019PMG 1906002240 Alloy internal cable stop plug 1   

111989FOX 1906002190 Custom shock insert 2   

180448AST 1906001600 Dropout Nut RH 12 x 142mm Shimano 1   

1092182PMG B Element 1-piece alloy top link 95mm long 1  

180571FBY B Rear axle set screw 1   

180487AST-010 1906000490 Custom, low flat head shoulder screw; m6-1.0 x 10mm; stainless steel 1

180527PMG 1906001030 Elem wc shock bolt, od:10mm, l: 41mm. al7075-t6 hard black ano 1

11.05.2017

Preise in Sfr / prix en Sfr

Peisänderungen vorbehalten - sous réserve de changements de prix

CHRIS sporsts | Murgtalstrasse 18 | 9542 Münchwilen | www.chrissports.ch 14


